
 

 

 

 

PROCEEDINGS OF THE 1ST SCHOOL OF ENGINEERING (SoE) 

CONFERENCE 

9th to 10th May 2024 

at Malawi University of Business and Applied Sciences, Blantyre, Malawi 

THEME: MALAWI 2063 - UNLOCKING DEVELOPMENT THROUGH 

ENGINEERING AND INNOVATIONS 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

https://mubas.ac.mw/page/SoEConference                                   ISBN 978-99960-91-49-0 

 

https://mubas.ac.mw/page/SoEConference


 
1st School of Engineering (SoE) Conference 9-10 May 2024 MUBAS, Blantyre, Malawi. ISBN 978-99960-91-49-0  

i | P a g e  
 

 

TABLE OF CONTENTS i 
CONFERENCE ORGANISING COMMITTEE 1 
OPENING ADDRESS 2 
CONFERENCE AGENDA 5 
KEYNOTE SPEAKERS’ NOTES 7 
[...]
Chavula G, (2008), Development of remote sensing tools to improve understanding and management of 
Lake Malawi, PhD Thesis, University of Minnesota, USA; 

Chilton P.J., Foster S.S.D (1995.) Hydrogeological characterization and water supply potential of 
basement aquifers in tropical Africa, Hydrogeology Journal, 3, 36-49.  

Eastman, J., Ayamba, A., & Ramachandran, M. (1996). The spatial manifestation of ENSO warm phase 
events in southern Africa. Harare. 

G. Gamula, L. Hui and W. Peng, "Contribution of the Energy Sector towards Global Warming in Malawi," 
Energy and Power Engineering, Vol. 5 No. 3, 2013, pp. 284-292. doi: 10.4236/epe.2013.53028. 

GoM, 2023, Climate projections for the eight Agricultural Development Divisions in Malawi, Ministry of 
Natural Resources and Climate Change, Department of Climate Change and Meteorological Services 

GoM, 2021, Third National Communication of the Republic of Malawi to the Conference of the Parties of 
the United Nations Framework Convention on Climate Change. Lilongwe: Ministry of Forestry and 
Natural Resources; 

GoM, 2018. Annual Economic Report. Ministry of Finance, Economic Planning and Development, 
Lilongwe, Malawi. 

GoM, 2017, The Malawi Growth and Development Strategy (MGDS III) (2017-2022), Malawi. 



 
1st School of Engineering (SoE) Conference 9-10 May 2024 MUBAS, Blantyre, Malawi. ISBN 978-99960-91-49-0  

79 | P a g e  
 

GoM. (2013). National Disaster Risk Management Policy. Lilongwe: Department of Disaster Preparedness 
and Management. 

GoM. (2011). The Second National Communication of the Republic of Malawi to the Conference of the 
Parties of the United Nations Framework Convention on Climate Change. Lilongwe: Ministry of Natural 
Resources, Energy and Environment. 

GoM. (2010). Malawi State of Environment and Outlook Report: Environment for Suitable Economic 
Growth. Lilongwe: Ministry of Natural Resources, Energy and Environment. 

GoM. (2006). Malawi's National Adaptation Programme of Action. Lilongwe: Ministry of Mines, Natural 
Resources and Environment. 

GoM. (2002). The Initial National Communication of Malawi to the Conference of the Parties of the 
United Nations Framework Convention on Climate Change. Lilongwe: Ministry of Natural Resources, 
Energy and Environment. 

GoM. 2002. The Initial National Communication of Malawi to the Conference of the Parties of the United 
Nations Framework Convention on Climate Change. Lilongwe: Ministry of Natural Resources, Energy and 
Environment. 

Government of Malawi (2014). Malawi Agricultural Statistics. National Statistics Office, Zomba, Malawi.  

Intergovernmental Authority in Development (IGAD) and ICPAC (IGAD Climate Prediction and Application 
Centre). 2007. Climate Change and Human Development in Africa: Assessing the Risks and Vulnerability 
of Climate Change in Kenya, Malawi and Ethiopia, Nairobi – Kenya 

IPCC. 2013. Fifth Assessment Report, IPCC 

IPCC. (2007). Climate change 2007: Synthesis Report, Contribution to Fourth Assessment Report. IPCC. 

Kululanga G.  K. and Chavula G.  M.  S., (1993), National environmental action plan – a report on water 
resources, Report submitted to Ministry of Research and Environmental Affairs, Malawi 

McSweeney, C., New, M., & Lizcano, G. (2008). UNDP Climate Change Country Profiles: Malawi. Oxford: 
University of Oxford. 

Moss RH, Meehl GA, Lemos MC, Smith JB, Arnold JR, Arnott JC, Behar D, Brasseur GP, Broomell SB, 
Busalacchi AJ, Dessai S, Ebi KL, Edmonds JA, Furlow J, Goddard L, Hartmann HC, Hurrell JW, Katzenberger 
JW, Liverman DM, Mote PW, Moser SC, Kumar A, Pulwarty RS, Seyller EA, Turner BL, Washington WM, 
Wilbanks TJ (2013) Hell and high water: practice-relevant adaptation science. Science 342:696–698. 

Rasul, G., Sharma, B., 2015. The nexus approach to water–energy–food security: an option for 
adaptation to climate change, Climate Policy, http://dx.doi.org/0.1080/14693062.2015.1029865. 

Tadross, M., P, S., Lotsch, A., Hachigonta, S., Mdoka, M., Unganai, L., et al. 2009. Growing-season rainfall 
and scenarios of future change in southeast Africa: implications for cultivating maize. Climate Research. 
Climate Research, Vol 40:147-161. 

Water Department / UNDP, (1986), National Water Resources Master Plan: Report and Appendices, 
Malawi. 



 
1st School of Engineering (SoE) Conference 9-10 May 2024 MUBAS, Blantyre, Malawi. ISBN 978-99960-91-49-0  

80 | P a g e  
 

Paper 2: Evaluating the Feasible Wastewater Treatment Methodologies for Malawi – An 
Upgrade from the Conventional Waste Stabilisation Ponds (wsps) in Lilongwe City 

Gawachalo Nyondo1; Eng. Gustaff Chikasema2 
1BSc. Civil Engineer, (Wastewater Engineer – Lilongwe Water Board, Box 96) 
Email: gawachalo@gmail.com,      gnyondo@lwb.mw; Cell: +265 88 434 1835 
2Director of Production and Distribution, Lilongwe Water Board, Box 96. (gchikasema@lwb.mw )  
Keys: Membrane Bio Reactor, Conventional Activated Sludge, Sequential Batch Reactors, On-Site 
Sanitation (OSS), 

ABSTRACT 
The ongoing sanitation reform projects have so 
far concentrated on addressing some of the 
challenges in the sanitation infrastructure and 
network upgrades. Nevertheless, Lilongwe City 
remains reliant on On-Site Sanitation with only 
5% connected to the sewer network. The paper 
aims at making an objective evaluation of 
alternative treatment systems in the industry to 
transition from the conventional Waste 
Stabilisation to more efficient systems with a 
focus on Activated Sludge based approaches 
such as the robust Sequential Batch Reactors 
(SBRs), Conventional Activated Sludge (CAS) 
and the Membrane Bio Reactors (MBRs). This 
is a bid to ensure the extended coverage of the 
sewer network to achieve the Malawi 2063 by 
adopting improved sanitation facilities as the 
current plant can only handle 6% (6,100m3/day) 
of the ideal waterborne waste created and at 
maximum 8.7% (8,700 m3/day) through a 
conceptualised installation of aerators. The 
appraisal shows WSP merits mainly on 
operation costs while demerits in other metrics 
such as foot print, effluent quality, aesthetics and 
Environment, and flexibility as far as urban 
wastewater treatment is concerned. The SBR 
and CAS are the feasible systems that can be 
adopted while the MBR is more suited for 
industrial WWTPs with less particulate in the 
influent that can cause frequent fouling. New 
patents in the SBR and AS technologies 
continue to evolve bringing more prospects in 
designing more user and climate-responsive 
systems. 

1. Introduction 
The Malawi Agenda 2063 identifies clean water, 
sanitation and hygiene as one of the key issues 
to be addressed in fostering Human Capital 
Development as an enabler in achieving a 
prosperous and self-reliant nation. Among 
others, the activities include the provision and 
promotion of the use of improved and 
accessible sanitation facilities in all public places 
as well as improving the management and 
disposal of liquid and solid waste (National 
Planning Commission, 2020). These initiatives 
are reflected in the ongoing major collaborative 
Water and Sanitation Projects such as the 
Lilongwe Water and Sanitation Project (LWSP) – 
Lilongwe City; Malawi Water and Sanitation 
Project – Blantyre (MWSP) and the Mzimba 
Water and Sanitation Project -Mzimba. 

These major Projects on sanitation are 
addressing some of the key challenges the 
sector is facing including network extensions 
and enhancing existing treatment plant capacity 
of WSP. There is need to conceptualise and 
implement long term infrastructure solutions as 
far as waterborne waste is concerned. The 
paper hence evaluates some of the modern and 
eco-friendly alternatives to the current WSPs 
used in the country. The WSP treatment 
method is lacking with the rapid urbanisation, 
urban space constraints and the need for 
affordable and high-throughput sewage 
wastewater treatment systems



1st School of Engineering (SoE) Conference 9-10 May 2024 MUBAS, Blantyre, Malawi. ISBN 978-99960-91-49-0  
 

81 | P a g e  
 

1.1. Background and Literature Review 
In spite of the efforts by Malawi government and 
development partners, Malawi has a colossal gap in 
access to safely managed sanitation services and a 
continued challenge in supplying water to the ever-
increasing urban population at a growth rate of around 
4% per annum as well as 2.5-2.8% nationally (National 
Statistical Office, 2018).  

The Malawi 2063 (2020) places baseline access to 
safely managed sanitation at 35.2% nationally and 
65.5%, however, only 6% of the Nation Population has 
access to a sanitation facility based on International 
Standards (USAID, 2020) while on the same note, 
Lilongwe City has a connection rate to sewer services 
at just 5%. The 2024 Afro-barometer report on Water 
and Sanitation also identifies Malawi as the least 
development in the field of sanitation with 5% access 
to sewer services (Afrobarometer, 2024).  

 

Figure 1-1. Access to Sanitation Infrastructure, Malawi at 5% ( (Afrobarometer, 2024)  

1.2. Lilongwe Wastewater Treatment Plants (WSPs) 
Lilongwe City boasts of 3 WWTPs namely Lilongwe Wastewater Treatment Plant (Kauma), Kanengo Wastewater 
Treatment Plant and Lumbadzi Wastewater Treatment Plant (Lumbadzi). 

The major treatment Plant in Kauma 1has a design capacity of 6,100 m3/day and serves areas such as 1, 2, 
3,4,6,11,12,13, 18,19,20, 32,34,37,40, 47,48 and 49 and also taking 80% of the sewer network. 

The WSPs used in Malawi and Lilongwe follow through: 

 Screening, anaerobic digestion, and the final stage Facultative process (restricted irrigation) and 
maturation Ponds for the unrestricted ( (MoWDI, 2012) in treatment of influent 

 

The 
efflue
nt 
discha
rge 
para
meter
s in 
Mala

 
1 The Kauma Treatment plant is expected to extend capacity to 7,800 m³/day by converting two of the four facultative ponds to aerated ponds and the other two as settling tanks 
by end of the FY 2024 

ROCK FILTERS ANAEROBIC PONDS 
(4) 

FACULTATIVE 
PONDS 

(4) 
MATURATION 

BASINS 
(6) 

RESIDENTIAL 
COMMERCIAL 
INDUSTRIAL 

Screens 

ENVIRONMENT & 
RIVER COURSES 

BASIC     WASTEWATER TREATMENT FLOW 

Lilongwe Water Board Plant - Kauma 

DRYING BEDS 

INTAKE 

SEPTAGE  LAGOONS 

Figure 1-2. Basic Wastewater Treatment Flow in Waste Stabilisation Ponds (WSPs) 



1st School of Engineering (SoE) Conference 9-10 May 2024 MUBAS, Blantyre, Malawi. ISBN 978-99960-91-49-0  
 

82 | P a g e  
 

wi is guided by the Malawi Bureau of Standards (Malawi Bureau of Standards, 2013) (MS 539:2013), MS 619:2005, 
MS 691 and World Health Organisation (WHO) as follow: 

Table 1-1. Discharge parameters for WSPs in Malawi 

Discharge limits to the environment in accordance with the Malawi Standard; MS 539: 2013 
PH 6.5-9.0 TURB(NTU) 25≤ 
Temp(°C) ≤40 BOD(mg/l) ≤20 
SS(mg/l) ≤30 COD (mg/l) ≤60 
TURB(NTU) ≤25 DO (mg/l) ≥5 
 

2. Objective 
The paper aims at making an objective evaluation of alternative treatment systems in the industry to 
transition from the conventional WSPs to more efficient systems with a focus on MBRs and SBRs.  

3. Methodology 
The paper made cognizance of the literature for treatment systems in Developing nations. Furthermore, a 
case study has been selected for the Capital City Lilongwe with emphasis on Kauma Treatment Plant. 
The plant is the largest WSP in Malawi.  

4. Comparative Analysis of Waste Stabilisation Ponds and Other Activated Sludge 
Processes - Findings 

The treatment methods analysed are the activated sludge-based processes that have been adopted and in use 
across the world. The methods include the Sequential Batch Reactor, the Membrane Bio Reactor and the 
Conventional Activated Sludge.The comparatives include foot print, Effluent Quality Energy Consumption, 
Retention Time, Robustness, Effluent Reuse  

Table 4-1. 4. Comparative Analysis of Waste Stabilisation Ponds and Activated Sludge Processes 

Attribute WSPs SBR MBR Note 
 Foot print A range of 1 to 2 hec 

/10x103m3  2 
 

A range of 0.2 to 
0.5 hec 
/10x103m3 
 

Lowest Footprint 
of A range of 0.2 
to 0.3 hec 
/10x103m3 
 

Kauma WWTP is 
sited on a 19.4 
hectares ground 
 

 Effluent 
quality and 
reuse 

Adequate BOD 
removal upto 90% 
and TSS removal in 
the Range 60%-90% 
 
Normally for 
Agriculture 

BOD removal 
upto 95% and 
TSS ~95% 
 
Water for 
industrial and 
potable use 

TSS removal upto 
100%. (<1 NTU) 
 
BOD removal 
efficiency to 
99%. 
Water for 
industrial and 
potable use 

The Kauma Plant 
handle domestic, 
industrial and 
Faecal sludge, 
posing a challenge 
to maintain 
required effluent 
quality 

 Energy 
Requirement 

N/A normally 
Natural Processes 

~04kWh/ m3 of 
treated influent 

~0.8 kWh/m3 of 
treated WW 

Kauma WWTP can 
require approx. 

 
2 Error! Reference source not found. 



1st School of Engineering (SoE) Conference 9-10 May 2024 MUBAS, Blantyre, Malawi. ISBN 978-99960-91-49-0  
 

83 | P a g e  
 

(Mara, 2003)  
Through Air 
blowers/ diffusers 

 
Membrane 
Blowers and 
Pumps 

MK250k as SBR 
and around 
MK480k as MBR 
to treat 6,100m3 

 Robustness/ 
Flexibility 

Limitation to change 
in influent 
characteristics 
especially industrial 
influent with 
dissolved nutrients. 
In terms of volume, 
have adequate FoS 
 
 

The batch 
operation is 
robust to hance 
fluctuations in 
influent 

Limited 
flexibility due to 
membranes that 
are susceptible to 
Fouling 
 
Require adequate 
pre-treatment 
(Halfor, 2020) 

 

 Est Capital 
Costs 

$200 to $500 per 
cubic meter 
 
Typical No 
mechanical or 
electronics 

$1,000 to $2,000 
per cubic meter 

$1,500 to $3,000 
per cubic meter of 
treatment 
capacity 

 

 Retention 
Time 

RT range from 20-60 
days (Metcalf & 
Eddy, et al. 2013) 

Typical 4 to 12 
hours per Batch 

6-24 Hours 
 
Loading Rates 

Kauma WWTP was 
designed with a 
retention time of 
28-30 days 

 O&M Monitoring and 
maintaining 
ecosystems 

Routine Sludge 
Removal and 
Unit checks 
 
Require technical 
capacity building 

Chemical 
Cleaning of 
Membranes 
 
Require technical 
capacity building 
 
Replacement of 
Membranes 

 

 Aesthetics 
and Air 
Pollution 

Anaerobic 
Conditions produce 
methane gases which 
produce heavy 
odour. Advised 
distance 500m from 
plant  

The batch cycles 
prevent ordour 
development by 
providing aerobic 
conditions 
 
Treatment Units 
can be covered,  

Effective OM 
removal, can be 
covered 

 

 

5. OBSERVATIONS 
 It is becoming less feasible to construct the WSPs in Lilongwe to serve the growing urbanisation of 

4% due to the high foot print of WSPs which are currently solely dependent on terrain (gravity) 
 The Retention Time for WSPs of ~30days possess an operational risk in case of any unforeseen 

occurrences and emergencies on the plant. An alternative is required for Business continuity  
 As compared to Water Supply which is at ~90% coverage, more efficient activated Sludge systems 

are required 



1st School of Engineering (SoE) Conference 9-10 May 2024 MUBAS, Blantyre, Malawi. ISBN 978-99960-91-49-0  
 

84 | P a g e  
 

On average LWB produces = 125,000 m3/day 
 

In Design -0.6-0.85 of Water 
Consumption is converted to Wastewater  
 
( (MoWDI, 2012) and (Mara, 2003); 
 
Hence Vww = ~0.8 (Vwater) 
                     = 100,000 m3/day 

NB: It would require 16 WSPs 
to achieve 0 OSS in Lilongwe 
City 

Sewer System = 6,100 m3/day 
 
OSS (On-Site Sanitation) = 93,900 
m3/day 

 

 
 The rate at which groundwater sources are being polluted from the percentage of OSS is alarming  
 The Sequential Batch Reactor Plant is flexible and economical for adoption as a variation to the 

conventional Activated Sludge Process. 

6. CONCLUSION 
o Sanitation is a basic need that has to be prioritised in the pursuit of the inclusively wealthy and 

self-reliant nation. At 5% connection to improved sanitation, Malawi remains the least developed 
in the area. It is imperative to adopt of eco-friendly, yet economic sanitation infrastructure that can 
sustain the fast-paced development in Lilongwe City. 